
2 7 0 0  Y G N A C I O  V A L L E Y  R O A D  •  S U I T E  3 0 0  •  W A L N U T  C R E E K ,  C A L I F O R N I A  9 4 5 9 8   •   ( 9 2 5 )  9 3 2 - 1 7 1 0  •  F A X  ( 9 2 5 )  9 3 0 - 0 2 0 8 
pw://Carollo/Documents/Client/CA/San Jose/7897A00/Deliverables/Task 5.0/PM No.01/7897AT5PM1.docx (FINAL DRAFT) 

 City of San José 
 
 San José/Santa Clara Water Pollution  
 Control Plant Master Plan 
 
 TASK NO. 5 
 PROJECT MEMORANDUM NO. 1 
 LIQUIDS TREATMENT ALTERNATIVES 
  
 FINAL DRAFT 
 August 2011 
  

               



FINAL DRAFT – August 17, 2011 i 
pw://Carollo/Documents/Client/CA/San Jose/7897A00/Deliverables/Task 5.0/PM No.01/7897AT5PM1.docx (FINAL DRAFT) 

CITY OF SAN JOSÉ 
 

SAN JOSÉ/SANTA CLARA WATER POLLUTION  
CONTROL PLANT MASTER PLAN 

 
TASK NO. 5 

PROJECT MEMORANDUM NO. 1 
LIQUIDS TREATMENT ALTERNATIVES 

 
TABLE OF CONTENTS 

 
Page No. 

1.0  INTRODUCTION/SUMMARY ..................................................................................... 1 
1.1  Introduction .................................................................................................... 1 
1.2  Summary ....................................................................................................... 1 
1.3  Liquids Treatment Brainstorm Process .......................................................... 3 
1.4  Site Specific Considerations .......................................................................... 5 
1.5  Master Plan Layout Guidance ....................................................................... 5 
1.6  2040 Projected Wastewater Flow Rates ........................................................ 5 
1.7  Regulatory Considerations ............................................................................ 6 
1.8  Planning Triggers........................................................................................... 6 

2.0  HYDRAULIC ANALYSIS ............................................................................................ 7 
2.1  Major Master Planning Decisions .................................................................. 7 
2.2  Peak Flow Handling Analysis ........................................................................ 7 

3.0  RAW INFLUENT THROUGH PRIMARY TREATMENT ............................................. 8 
3.1  Major Master Planning Decisions .................................................................. 8 
3.2  Headworks Analysis .................................................................................... 10 
3.3  Primary Clarifier Analysis ............................................................................. 12 
3.4  Fine Screening Analysis .............................................................................. 13 

4.0  SECONDARY TREATMENT .................................................................................... 14 
4.1  Short-Term Secondary Treatment Improvements ....................................... 14 
4.2  Long-Term Secondary Treatment Improvements ........................................ 20 
4.3  Additional Considerations for Secondary Processes ................................... 22 

5.0  FILTRATION ............................................................................................................ 25 
5.1  Major Master Planning Decisions ................................................................ 25 
5.2  Major Filtration Considerations .................................................................... 25 
5.3  Conclusions/Recommendations - Filtration Alternatives Analysis ............... 26 

6.0  DISINFECTION ........................................................................................................ 29 
6.1  Major Master Planning Decisions ................................................................ 29 
6.2  Major Disinfection Considerations ............................................................... 29 
6.3  Conclusions/Recommendations - Disinfection Alternatives Analysis .......... 30 

7.0  PLANNING CONSIDERATIONS .............................................................................. 33 

  



FINAL DRAFT – August 17, 2011 ii 
pw://Carollo/Documents/Client/CA/San Jose/7897A00/Deliverables/Task 5.0/PM No.01/7897AT5PM1.docx (FINAL DRAFT) 

LIST OF APPENDICES 
 

A – Summary Of Projected Raw and Recycle Flows 
B – Peak Flow Handling 
C – Summary of Headworks Condition Assessment Project 
D – Fine Screening Analysis 
E – Details of Secondary Treatment Alternatives Analysis 
F – Details on Process Modeling For Secondary Treatment Options 
G – Additional Considerations for Secondary Processes 
H – UV Disinfection Bench-Scale Study 
I – Filtration Alternatives Analysis 
J – Disinfection Alternatives Analysis 
 
 
 

LIST OF TABLES 
 
Table 1  “Fatal Flaw” (Pass/Fail) Technical Screening Criteria ...................................... 3 
Table 2  2040 Projected Wastewater Flow Rates .......................................................... 5 
Table 3  Regulatory Forecast ......................................................................................... 6 
Table 4  Summary of Planning Level Cost Estimates for Short-Term Improvements .. 18 
Table 5  Representative Filtration Alternatives ............................................................ 29 
Table 6  Disinfection Alternatives Life-Cycle Cost Comparison For Equivalent  

 Levels of Filtration .......................................................................................... 31 
Table 7  Disinfection Alternatives Life-Cycle Cost Comparison For Non- 

 Equivalent Levels of Filtration ........................................................................ 32 
Table 8  Liquids Treatment Alternatives Summary ...................................................... 35 
 
 

LIST OF FIGURES 
 
Future WPCP Process Flow Schematic ................................................................................ 4 
Figure 1  Plant Master Plan Recommended Preliminary/Primary Peak Flow Routing .... 9 
Figure 2  Expanded Headworks 2 ................................................................................. 11 
Figure 3  Possible Location of Primary Sludge and WAS Fine Screening Facility ........ 15 
Figure 4  Aeration Header Pipe Alignment for Recommended Short-Term  

 Secondary Aeration System Improvement..................................................... 17 
Figure 5  Mixed Liquor and RAS Pipe Alignments for Recommended Short-Term 

 Secondary Clarifier Improvements ................................................................. 19 
Figure 6  New 180 mgd Denitrification Plus Tertiary Filtration Facilities ....................... 28 
Figure 7  Sodium Hypochlorite Using New Facilities .................................................... 34 
 



FINAL DRAFT – August 17, 2011 i 
pw://Carollo/Documents/Client/CA/San Jose/7897A00/Deliverables/Task 5.0/PM No.01/7897AT5PM1.docx (FINAL DRAFT) 

PLANT MASTER PLAN 

GLOSSARY OF ACRONYMS AND TERMS 

 

 

AB Assembly Bill 

AC Acre 

ACH Air Changes per Hour 

AD Air Drying 

ADAF 
Average Day Annual Flow (Average daily flow or loading for an annual 
period) 

ADC Alternative Daily Cover 

ADMMF Average Day Maximum Month Flow (Peak month for each year) 

ADMML Average Day Maximum Month Load 

ADWF 
Average Dry Weather Flow (Average of daily influent flow occurring between 
May - October) 

ADWIF 
Average Dry Weather Influent Flow (Average of five consecutive weekday 
flows occurring between June - October) 

ADWL Average Dry Weather Load 

AES Advanced Energy Storage 

ANSI American National Standards Institute 

ARWTF Advanced Recycled Water Treatment Facility 

BAAQMD Bay Area Air Quality Management District 

BAB2E Bay Area Biosolids to Energy 

BACWA Bay Area Clean Water Association 

BAF Biological Aerated Filter 

BC Brown and Caldwell 

BCDC Bay Conservation and Development Commission 

BNR Biological Nutrient Removal 

BNR1 Formerly Secondary Facilities 

BNR2 Formerly Nitrification Facilities 

BOD Biochemical Oxygen Demand 

BTUs British Thermal Units 



FINAL DRAFT – August 17, 2011 ii 
pw://Carollo/Documents/Client/CA/San Jose/7897A00/Deliverables/Task 5.0/PM No.01/7897AT5PM1.docx (FINAL DRAFT) 

CAG Community Advisory Group 

CAL OSHA California Occupational Safety and Health Administration 

CAMBI Vendor name for a pre-processing technology 

CARB California Air Resources Board 

CCB Chlorine Contact Basin 

CEC Contaminant of Emerging Concern 

CEC California Energy Commission 

CEPT Chemically Enhanced Primary Treatment 

CEQA California Environmental Quality Act 

CFM Cubic feet per minute 

CH4 Methane 

CH3SH Methyl mercaptan 

CIP Capital Improvement Program 

City City of San José 

CL Covered Lagoons 

CO Catalytic Oxidation 

CO2 Carbon Dioxide  

CO2e Carbon Dioxide Equivalence 

CSI California Solar Incentive 

DAFT Dissolved Air Flotation Thickener 

DO Dissolved Oxygen 

DG Digester Gas 

DPH Department of Public Health 

D/T Dilutions to threshold 

EBOS Emergency Basin Overflow Structure 

EDCs Endocrine Disrupting Compounds 

EEC Environmental Engineering and Contracting, Inc. 

e.g. For example 

EIR Environmental Impact Report 



FINAL DRAFT – August 17, 2011 iii 
pw://Carollo/Documents/Client/CA/San Jose/7897A00/Deliverables/Task 5.0/PM No.01/7897AT5PM1.docx (FINAL DRAFT) 

ELAC Engineering, Legal, and Administrative Costs 

EPA United States Environmental Protection Agency 

EQ Equalization 

ESD Environmental Services Department 

etc etcetera 

Fe2O3 Ferric Oxide 

Fe2S3 Ferric Sulfide 

FIPS Filter Influent Pump Station 

FOG Fats, Oils, and Grease 

fps foot per second 

FRP Fiberglass Reinforced Plastic 

FWS Food Waste Separation 

GC/SCD Gas Chromatograph/Sulfur Chemiluminescence Detector 

GHG Greenhouse Gas Emissions 

gpd/ft2 Gallons per Day per Square Foot 

GWP Global Warming Potential 

H2S Hydrogen Sulfide 

H2SO4 Sulfuric Acid 

HOCl Hypochlorous Acid 

HP Harvest Power 

HRT Hydraulic Residence Time 

HVAC Heating Ventilation and Air Conditioning 

HW Headworks 

IMLR Internal Mixed Liquor Return 

IWA International Water Association 

ISCST3 Industrial Source Complex Short-Term 3 

ITC Investment Tax Credit 

JEPA Joint Exercise of Power Authority 

L Liter 



FINAL DRAFT – August 17, 2011 iv 
pw://Carollo/Documents/Client/CA/San Jose/7897A00/Deliverables/Task 5.0/PM No.01/7897AT5PM1.docx (FINAL DRAFT) 

LFG Landfill Gas 

LHV Lower Heating Value 

MAD Mesophilic Anaerobic Digestion 

MBR Membrane Bioreactor 

MD Mechanical Dewatering 

MG Million Gallons 

mgd Million Gallons per Day 

mg/L Milligrams per Liter 

MLE Modified Ludzack - Ettinger 

MLSS Mixed Liquor Suspended Solids 

MM Million 

MOP Manual of Practice 

MSW Municipal Solid Waste 

MW Mega Watt 

NAS Nitrification with Anaerobic Selector 

NBB Nitrification Blower Building 

NFPA National Fire Protection Association 

NG Natural Gas 

NH3 Ammonia 

N2O Nitrous Oxide 

NPDES National Pollutant Discharge Elimination System 

OCMP Odor Control Master Plan 

O&M Operations and Maintenance 

ORP Oxidation-Reduction Potential 

OUR Oxygen Uptake Rate 

PE Primary Effluent 

PEPS Primary Effluent Pump Station 

PG&E Pacific Gas and Electric 

PHWWF Peak Hour Wet Weather Flow (Peak hour flow resulting from a rainfall event) 



FINAL DRAFT – August 17, 2011 v 
pw://Carollo/Documents/Client/CA/San Jose/7897A00/Deliverables/Task 5.0/PM No.01/7897AT5PM1.docx (FINAL DRAFT) 

PM Project Memorandum 

PMP Plant Master Plan 

PPA Power Purchase Agreement  

ppbv Parts per billion by volume 

PPCD Pounds per capita per day 

ppmv Parts per million by volume 

PPP Public-Private Partnerships 

PS Primary Sludge 

PV Photovoltaic 

QA/QC Quality Assurance/Quality Control  

RAS Return Activated Sludge 

RO Reverse Osmosis 

RPS Renewable Portfolio Standard 

ROAP Regional Odor Assessment Program 

RSPS Raw Sewage Pump Station 

SBB Secondary Blower Building 

SBR Sequencing Batch Reactor 

SBWR South Bay Water Recycling 

SC Santa Clara 

SCAQMD South Coast Air Quality Management District 

SCR Selective Catalytic Reduction 

SGIP Self-Generation Incentive Program 

SJ San Jose 

sf Square Feet 

SOM Skidmore, Owings, and Merrill 

SOTE Standard Oxygen Transfer Efficiency 

SRT Solids Residence Time 

SS Suspended Solids 

SSPS Settled Sewage Pump Station 



FINAL DRAFT – August 17, 2011 vi 
pw://Carollo/Documents/Client/CA/San Jose/7897A00/Deliverables/Task 5.0/PM No.01/7897AT5PM1.docx (FINAL DRAFT) 

SVI Sludge Volume Index 

TAD Thermophilic Anaerobic Digestion 

TAG Technical Advisory Group 

TBL Triple Bottom Line 

TM Technical memorandum 

TN 
Total Nitrogen (organic & inorganic forms which are ammonia, nitrates, 
nitrite) 

TSS Total Suspended Solids 

TWAS Thickened Waste Activated Sludge 

UV Ultraviolet 

VFDs Variable Frequency Drives 

VOC Volatile Organic Compound 

VSL Volatile Solids Loading 

WAS Waste Activated Sludge 

WEF Water Environment Federation 

WPCP Water Pollution Control Plant 

WWTP Wastewater Treatment Plant 

 
 



FINAL DRAFT – August 17, 2011 1 
pw://Carollo/Documents/Client/CA/San Jose/7897A00/Deliverables/Task 5.0/PM No.01/7897AT5PM1.docx (FINAL DRAFT) 

Project Memorandum No. 1 

LIQUIDS TREATMENT ALTERNATIVES 

1.0 INTRODUCTION/SUMMARY 

1.1 Introduction 

The purpose of this project memorandum (PM) is to summarize the proposed liquid 
treatment alternatives for the San José/Santa Clara Water Pollution Control Plant (WPCP 
and Plant used interchangeably) for the WPCP Project Master Plan (PMP). This PM 
compares the full and reliable capacities of the different treatment processes developed in 
PM 3.5, with the projected flows and loads developed in PM 3.8 to determine future 
capacity needs. The alternatives presented in this PM illustrate the different options 
available to meet the capacity needs. 

The initial wide range of alternatives was narrowed down through a screening and selection 
process to the alternatives presented in this PM. These alternatives were assessed from a 
conceptual perspective for their engineering feasibility, cost, and land-use requirements. 
This assessment will allow City staff to compare the alternatives, and make a selection that 
will be carried forward for further detailed analysis. 

1.2 Summary 

The elements of the recommended implementation plan include the following: 

 Maintain both raw and primary effluent flow equalization to accommodate peak 
flows through the treatment plant. Expand the raw equalization basin from 8 MG to 
10 MG. 

 Expand Headworks 2 to a capacity of 400 million gallons per day (mgd), and 
decommission Headworks 1. 

 Perform structural and mechanical rehabilitation of the East Primaries, including a 
detailed hydraulic evaluation to better accommodate peak flows. 

 Decommission the West Primaries. 

 Install iron salt dosing facilities at EBOS and the East Primaries to chemically 
enhance the precipitation of solids. 

 Install a primary sludge/waste activated sludge (WAS) fine screening facility. 

 Connect the aeration headers of the two secondary treatment plants, BNR1 and 
BNR2. 

 Connect the BNR2 secondary clarifiers with BNR 1. 



FINAL DRAFT – August 17, 2011 2 
pw://Carollo/Documents/Client/CA/San Jose/7897A00/Deliverables/Task 5.0/PM No.01/7897AT5PM1.docx (FINAL DRAFT) 

 Convert remaining aeration basins from coarse bubble to fine bubble diffusion. 

 Keep monitoring flows and loads and the possible development of total nitrogen 
discharge regulations. Transition the secondary treatment process either to 
nitrification with anaerobic selector (NAS) in response to increases only in flow and 
load. However, if total nitrogen discharge regulations are implemented, transition the 
secondary treatment process to either NAS with an additional denitrification step, 
modified Ludzack-Ettinger (MLE), or step-feed with internal mixed liquor return 
(IMLR), all of which requiring a tertiary filtration step. 

 Monitor the research developments in side-stream ammonia treatment processes, 
such as DEMON®, and consider implementing these once the more concentrated 
ammonia-rich recycle stream from the mechanized solids treatment processes is 
introduced to the treatment plant. 

 Construct a new 12 million gallons (MG) primary effluent equalization basin to lower 
the ammonia loading peaks to the secondary process. 

 To combat nuisance foaming in the secondary treatment system, perform a detailed 
assessment of the modifications required to allow surface wasting from the aeration 
basins, and compare them to the possible introduction of surface wasting 
installations in the mixed liquor channels to the secondary clarifiers, or in the RAS 
tanks prior to return to the aeration basins. 

 Field verify the results from the hydraulic evaluation of the aeration basins through 
the secondary clarifiers. The hydraulic evaluation shows a minimal operational 
freeboard exists for the three secondary treatment modes proposed to meet a 
TN < 8 mg/L future regulation, namely NAS (with additional denitrification), MLE, 
and Step Feed with IMLR. 

 Maintain the current filtration facilities in the interim, and monitor the performance 
benefit of refurbishing one of the filters. This outcome will help decide the benefits of 
refurbishing all or only some of the remaining filters. Meanwhile, conduct pilot 
testing on candidate replacement filter technologies. 

 The analyses show a life-cycle benefit to 1) maintaining chlorination disinfection but 
transitioning to onsite hypochlorite generation or 2) transitioning to UV disinfection. 
However, this selection should be made in consort with a selection of advanced 
oxidation process (AOP) for reducing CECs. Since there is much uncertainty around 
the AOP best suited to reducing CECs, the current hypochlorite mode of disinfection 
should continue pending the outcome of further research. 

Detailed descriptions of these projects, along with implementation timelines and planning 
level project cost estimates, are provided in PM 6.1 CIP Implementation. The costs 
provided in this PM are for comparison of alternatives only, and should not be used for CIP 
planning. 



FINAL DRAFT – August 17, 2011 3 
pw://Carollo/Documents/Client/CA/San Jose/7897A00/Deliverables/Task 5.0/PM No.01/7897AT5PM1.docx (FINAL DRAFT) 

The modifications to the plant are shown on the following updated simplified process flow 
schematic, entitled “Future WPCP Process Flow Schematic.” 

1.3 Liquids Treatment Brainstorm Process 

In developing the liquids alternatives, the following process was followed: 

1. Reviewed existing facilities and challenges through the following meetings and 
workshops: 

a. Brainstorm workshop at the WPCP on June 8, 2008. 

b. Project Team Brainstorming meeting at the Carollo offices on September 8, 
2008. 

c. Technical Advisory Group (TAG) Workshop at the WPCP on November 13-14, 
2008. 

d. Community Advisory Group (CAG) Public Meeting at the WPCP on May 16, 
2009. 

e. Project Team Brainstorming meeting at the Brown and Caldwell (BC) offices on 
July 1, 2009. 

f. Liquids Treatment Alternatives Workshop at the WPCP on August 4, 2009. 

g. TAG Workshop at the WPCP on September 30-October 1, 2009. 

2. Individual treatment process considerations. 

3. Review of linkages and integration of process recommendations. 

4. Screened using “Fatal Flaw” criteria (see Table 1), i.e., retained/eliminated conceptual 
liquids treatment alternatives according to pre-defined pass/fail criteria. 

 

Table 1 “Fatal Flaw” (Pass/Fail) Technical Screening Criteria 
San José/Santa Clara Water Pollution Control Plant Master Plan 
City of San José 

 Feasible at large-scale facility. 

 Cannot significantly expand current process footprint. 

 Cannot reduce system reliability. 

 Must have the ability to meet future regulatory requirements. 

 Must be able to mitigate odor impacts. 

 Available buffer must be able to mitigate aesthetic impacts. 



Electricity

sj811f1-7897.ai

BNR 2
Clarifiers

Primary Effluent
Equalization

Basin

Primary Effluent
Emergency

Equalization Basin

Raw Sewage

Raw
Sewage
Pumps

Influent
Screening

Grit
Removal

To Landfill

Grit
Storage

FOG
Receiving

Station

AWTF

Solar
Power
System

Primary
Effluent
Pumps

Settled
Sewage Pumps

BNR 2
Aeration
Basins

(Modified)

BNR 1
Clarifiers

BNR 1
Aeration
Basins

(Modified)

Sludge
Sludge

Digestion

Sludge
Co-Thickening

Sludge
Fine Screening

Natural Gas

Digester Gas 

Landfill
Gas

Electricity, Heat, 
and Process Air

Filter
Backwash
Treatment

Gas
Storage

(Possible)

Side-Stream
Treatment

Mechanical 
Dewatering

Heat Drying
And

Greenhouses

Tertiary/
Denitrification

Filtration

Soil Amendment/
Cement Kiln

Off-Site Compost
Land Application

Landfill

Recycle 
Water System

Chlorine
Contact

(Possibly UV
or AOP)

Recycle
Uses

Chlorine

Chlorine
and Ammonia
(Possibly UV

or AOP)

Filter
Pumps

Outfall

Sulfur Dioxide

Primary
Settling Tanks

FUTURE WPCP PROCESS FLOW SCHEMATIC 
SAN JOSE/SANTA CLARA WPCP MASTER PLAN

CITY OF SAN JOSÉ

Storage
Lagoons
Covered
Holding
Lagoons

Equalization
Basin

Flocculation
Basins

Sedimentation
Basins 7 and 8

Stormwater
Pumps

Fuel Cell 
Gas Turbines 

and 
Engine Blowers

LEGEND

Major Process Modification

Liquids Treatment Stream

Soldis Treatment Stream

Energy Modifications

Text



FINAL DRAFT – August 17, 2011 5 
pw://Carollo/Documents/Client/CA/San Jose/7897A00/Deliverables/Task 5.0/PM No.01/7897AT5PM1.docx (FINAL DRAFT) 

1.4 Site Specific Considerations 

In developing the liquids treatment alternatives, the following were identified as site specific 
considerations at the August 4, 2009, workshop. 

 The plant should have no capacity problems. 

 Influent flows will exceed Bay disposal capacity. 

 Equalization of peak flows. 

 The function of existing facilities needs to be maximized. 

 Facilities are aging. 

 WPCP is currently a two-plant operation - would a single plant operation be 
possible? 

 Determine the footprint required for liquid and biosolids processing. 

 Important for the plant aesthetically to be a good neighbor. 

 Consider the impact of sea level rise. 

1.5 Master Plan Layout Guidance 

Some general principles apply with respect to plant layouts of alternatives. The most 
important of these are the following: 

 Process requirements take priority over support facilities. 

 Process areas take precedence over support facilities in site layout considerations. 

 Big-plant hydraulics govern. 

 Accommodate piping and support system corridors. 

1.6 2040 Projected Wastewater Flow Rates 

Historical plant influent data were analyzed to project future flows and loads. The procedure 
is described in detail in PM 3.8 Projected Wastewater Flows and Characteristics. A 
summary of the 2040 projected flows from that PM is presented in Table 2. These projected 
flow rates are used as the basis for planning for the liquid treatment alternatives discussed 
in this PM. 
 

Table 2 2040 Projected Wastewater Flow Rates 
San José/Santa Clara Water Pollution Control Plant Master Plan 
City of San José 

Type ADAF ADWIF ADMMF PHWWF 

Plant Master Plan Flow Rate ~180 ~190 ~200 ~455 

Further description of the procedure followed to derive these flows is provided in 
Appendix A. 



FINAL DRAFT – August 17, 2011 6 
pw://Carollo/Documents/Client/CA/San Jose/7897A00/Deliverables/Task 5.0/PM No.01/7897AT5PM1.docx (FINAL DRAFT) 

1.7 Regulatory Considerations 

The liquids treatment processes collectively need to produce effluent streams that comply 
with the WPCP NPDES permit for Bay discharge, and Title 22 requirements for unrestricted 
reuse. These requirements are presented in detail in PM 4.1 Existing Regulatory 
Requirements. 

The liquids treatment alternatives assessment needs to be responsive not only to these 
current regulatory requirements, but also to anticipated likely future regulatory 
[...]
on the overall energy demand. The aeration blowers for BNR1 are located in two (2) 
separate locations, connected by an air header: 1) secondary blower building (SBB), and 2) 
Building 40. BNR2 has its own blowers located in the nitrification blower building (NBB). 

The blowers in these different locations are different in size and capacity. Therefore, as 
aeration demand fluctuates throughout the day in response to influent flow fluctuations, 
different combinations of blowers provide the best efficiency (and lowest energy) aeration to 
suit. However, since there is no connection between the BNR1 and BNR2 blowers, there 
are limits to the best efficiency points attainable within each system. 

Furthermore, if the blower systems were connected, the engine-driven SBB blowers would 
allow digester gas to be used for all secondary treatment, which is consistent with the City’s 
goal of using “green” energy. Such a connection would also improve operational flexibility. 

Figure 4 presents a proposed aeration header pipe alignment that would connect SBB and 
Building 40 blowers to the NBB. 

Economic benefit is the primary trigger for this new connection, since digester gas 
produced at the facility will potentially be used for all aeration, and aeration to both 
secondary treatment systems can be provided at improved efficiencies. The secondary 
trigger is improved performance due to the added operational flexibility that this provides. 

4.1.2 BNR1-BNR2 Connection 

In the secondary treatment system the mixed liquor generated in the aeration basins is sent 
to the clarifiers to separate into two components: the settled sludge and the clarified 
effluent. The effluent is sent to the tertiary treatment complex for polishing and disinfection 
before discharge, while most of the sludge is returned to the aeration basins for treatment 
of incoming wastewater. Therefore, the secondary clarifier capacity has a large impact on 
the overall capacity of the secondary treatment system. 



sj411f4-7897C00-203.ai

Figure 4
AERATION HEADER PIPE ALIGNMENT FOR

RECOMMENDED SHORT-TERM SECONDARY
AERATION SYSTEM IMPROVEMENT

SAN JOSÉ/SANTA CLARA WPCP MASTER PLAN
CITY OF SAN JOSÉ

Proposed connection between 
SBB and Building 40 and

NBB blowers

Secondary Blower
Building (SBB)

Building 40

Nitrification Blower
Building (NBB)



FINAL DRAFT – August 17, 2011 18 
pw://Carollo/Documents/Client/CA/San Jose/7897A00/Deliverables/Task 5.0/PM No.01/7897AT5PM1.docx (FINAL DRAFT) 

BNR1 has approximately 80 percent more aeration basin capacity than BNR2, but also 
approximately 15 percent less clarifier capacity than BNR2. Since BNR2 has a much higher 
aeration basin capacity, flows to the WPCP during the dry summer months are low enough 
to allow BNR2 to be taken out of service. BNR2 is then brought back online once the flows 
start increasing during the wet season. However, if more clarifiers were available to BNR1, 
this would allow BNR2 to stay out of service for a greater portion of the year, thereby 
decreasing the overall operating costs associated with the secondary treatment system. 

An inter-connection between BNR1 and BNR2 would allow the BNR2 clarifiers to be used 
with the BNR1 system. The inter-connection would entail construction of pipelines that 
would carry mixed liquor from BNR1 to the BNR2 secondary clarifiers, and RAS from the 
BNR2 wet wells pumped back to the BNR1 RAS wet wells. Figure 5 presents proposed 
mixed liquor and RAS pipe alignments. Aside from the higher aeration basin capacity of 
BNR1 compared to BNR2, the BNR1 water surface elevation is approximately five (5) feet 
higher than BNR2, which would allow gravity flow of mixed liquor to BNR2. This 
configuration would add clarification capacity only to BNR1, and would be non-reversible. 

Improved performance benefit is the primary trigger for this connection, since the BNR 2 
secondary clarifiers would be available to the BNR 1 facility during low flow periods of the 
year. The secondary trigger is economic benefit, since this would allow BNR 1 to use the 
clarifiers that are in the best condition, thereby potentially delaying clarifier improvements. 

4.1.3 Cost Estimate 

Planning level cost estimates for the recommended short-term improvement projects are 
presented in Table 4. The cost presented for the BNR1-BNR2 connection represents the 
connection of all sixteen BNR2 clarifiers to BNR1. These cost estimates are representative 
of the two conceptual alignments presented in this section. Alternative configurations could 
possibly be developed during the pre-design phase of these projects. 

 
Table 4 Summary of Planning Level Cost Estimates for Short-Term 

Improvements 
San José/Santa Clara Water Pollution Control Plant Master Plan 
City of San José 

Alternative Project Cost(1) 

Aeration Header Connection $4 MM± 

BNR1-BNR2 Connection (16 clarifiers) $13 MM± 

Note: 
(1) All costs presented in 2009 dollars. All costs are for comparison of alternatives only, 

and should not be used for CIP planning. 

 
  



sj411f3-7897C00-203.ai

Secondary 
Clarifiers

RAS
Pumps

RAS
Pumps

Secondary 
Clarifiers

Secondary 
Clarifiers

Aeration
Basins

Aeration
Basins

Aeration
Basins

Figure 5
MIXED LIQUOR AND RAS PIPE ALIGNMENTS

FOR RECOMMENDED SHORT-TERM
SECONDARY CLARIFIER IMPROVEMENTS

SAN JOSÉ/SANTA CLARA WPCP MASTER PLAN
CITY OF SAN JOSÉ

LEGEND

BNR1 Facility

BNR2 Facility

Mixed Liquor Connection Pipelines
RAS Connection Pipelines
Plant Boundary



FINAL DRAFT – August 17, 2011 20 
pw://Carollo/Documents/Client/CA/San Jose/7897A00/Deliverables/Task 5.0/PM No.01/7897AT5PM1.docx (FINAL DRAFT) 

Due to their immediate benefits, these two projects should be considered for near-term 
implementation (next five to ten years). 

4.2 Long-Term Secondary Treatment Improvements 

The long-term planning for the secondary treatment system needs to consider not only the 
expected increase in wastewater flow, but also future effluent quality treatment objectives. 
Criteria were developed to select from several potential secondary treatment alternatives, 
which were evaluated in further detail. Planning level costs and footprint requirements were 
developed as part of that analysis. 

4.2.1 Treatment Objectives 

Based on the current and anticipated future effluent discharge regulations presented earlier, 
three treatment objectives were identified for secondary treatment: 

 Ammonia: < 3 mg-N/L 

 Total Nitrogen (TN): < 8 mg-N/L 

 TN: < 3 mg-N/L 

The first treatment objective (ammonia < 3 mg-N/L) represents the existing permit 
requirements. The second and third treatment objectives represent a future regulatory 
condition where TN removal would be required. A TN < 3 mg-N/L represents the 
approximate limit of technology for existing secondary processes. Based on discussions 
with the Regional Water Quality Control Board, these more stringent TN requirements are 
two to three permit cycles from implementation. 

The TN limits are assumed to be regulated on an annual average basis. This is a typical 
monitoring requirement for plants that have a TN requirement. Annual average or seasonal 
is considered appropriate since receiving water eutrophication is not affected by short-term 
variations in effluent nitrogen. 

4.2.2 Preliminary Screening Criteria 

Secondary processes were screened out based on three criteria listed below: 

 Make use of existing facilities (to minimize cost). 

 Minimize external carbon source (e.g., methanol) use for TN removal. 

 Proven at large scale. 

Secondary treatment alternatives represent a place holder for both planning CIP budgets as 
well as land requirements. It may be that there are future developments in secondary 
treatment that would be more appropriate. Emerging technologies should continue to be 
evaluated by the City, and should be pilot tested where appropriate. 



FINAL DRAFT – August 17, 2011 21 
pw://Carollo/Documents/Client/CA/San Jose/7897A00/Deliverables/Task 5.0/PM No.01/7897AT5PM1.docx (FINAL DRAFT) 

While the Regional Water Quality Control Board has indicated that phosphorus removal 
requirements are not anticipated for the WPCP (TAG, 2009), all of the alternatives retained 
after screening could accommodate future modifications to achieve phosphorus removal, 
should it ever become necessary. 

4.2.3 Conclusions/Recommendations - Secondary Treatment Alternatives 
Analysis 

The alternatives analysis identified four treatment technologies (which passed the 
preliminary screening criteria) that could address the identified treatment objectives: 

 Nitrification with Anaerobic Selector (NAS). The NAS approach is a two-stage 
system consisting of an anaerobic zone followed by a larger aerobic zone. The 
volumes of these two zones are split into a one to three ratio. The secondary 
treatment system could transition to NAS once the current step-feed mode of 
operation is no longer able to meet the existing discharge regulations (ammonia 
< 3 mg/L). According to the flow and load projections, this should be expected 
around approximately the year 2026. However, if the discharge requirements were 
to become more stringent, NAS would need an additional denitrification treatment 
step, such as denitrification filters. 

 Modified Ludzack-Ettinger (MLE). The MLE process is a two-stage system 
consisting of an anoxic and aerobic zone. There is an internal mixed liquor recycle 
(IMLR) stream that returns mixed liquor from the aerobic zone (nitrate rich) to the 
anoxic zone (carbon rich) to promote TN removal. An external carbon source can be 
added to the anoxic zone to promote additional TN removal. 

 4-Stage Bardenpho. The first two stages of the 4-stage Bardenpho process are 
identical to the MLE process. A subsequent anoxic zone followed by an aerobic 
zone makes up the third and fourth stages of the process. An external carbon 
source is added to the second anoxic zone to promote additional TN removal. 

 Membrane Bioreactor (MBR). The MBR process makes use of membranes (either 
ultrafilters or microfilters) for solid-liquid separation which eliminates the need for 
secondary clarification. The MBR process can be configured for TN removal in the 
MLE configuration or the 4-stage Bardenpho configuration. The process is not as 
efficient as the activated sludge counterparts for TN removal because of the high 
recycle rate that is required from the membranes (up to 400 percent of influent, 
compared to 25 to 100 percent for secondary clarification). External carbon source 
is added as needed. 

A detailed process evaluation was performed, which comprised various combinations of 
these technologies, as detailed in Appendix E. Details of the process modeling needed for 
the evaluation are provided in Appendix F. 

From this evaluation, the following conclusions were made: 



FINAL DRAFT – August 17, 2011 22 
pw://Carollo/Documents/Client/CA/San Jose/7897A00/Deliverables/Task 5.0/PM No.01/7897AT5PM1.docx (FINAL DRAFT) 

 If the existing discharge regulations (ammonia < 3 mg/L) remain unchanged, the 
current step-feed mode of operation would be sufficient for some time into the 
future. According to the flow and load projections, the secondary process would 
need to be modified to NAS around the year 2026. 

 To meet a TN < 8 mg/L, NAS (with denitrification filters) and MLE are the least 
expensive alternatives. Of these two alternatives, MLE would have a life-cycle cost 
of approximately seven (7) percent less than MLE, in spite of the requirement of an 
additional treatment step. However, the MLE approach would require significantly 
less methanol addition than NAS, which would be more in keeping with the WPCP 
2040 Vision of minimizing chemical addition. 

 A hybrid alternative that meets a TN < 8 mg/L (consisting of MLE and a 50 mgd 
MBR facility), has a much higher life-cycle cost, and is not considered feasible. In 
addition, construction of the first phase of the Advanced Water Treatment Facility 
(AWTF), which consists of microfiltration, reverse osmosis, and UV disinfection, is 
currently underway. It is a facility that the Santa Clara Valley Water District, in 
partnership with the City of San José, intends to operate at an initial capacity of 
10 mgd, with the possibility to expand to 40 mgd. The construction of this membrane 
facility eliminates the need for MBR treated effluent. Should the subsequent phases 
of this membrane facility also be implemented, almost all of the projected water 
reuse flows will have been met, which would eliminate the driver for the MBR facility. 

Regulatory requirement is the primary trigger for this improvement, i.e., TN <8 mg/L. If a 
future regulatory requirement is implemented, a limit of TN < 8 mg/L is more likely than a 
limit of TN < 3 mg/L. Increased flows is the secondary trigger, which would necessitate the 
transition from the current step-feed operation to NAS around 2026, at the current flow and 
load projections. 

4.3 Additional Considerations for Secondary Processes 

The impacts of the following aspects of the secondary treatment process warrant further 
discussion: 1) recycle streams, 2) waste minimization, 3) primary effluent flow and loading 
equalization, 4) nuisance foam control, 5) biological struvite control, and 6) secondary 
treatment system hydraulics. A more detailed discussion of each is provided in Appendix G. 

 Impact of Recycle Streams. Recycle streams can impose a significant BOD, TSS, 
and ammonia load on secondary treatment. One way to mitigate the impact is to 
equalize the return stream, which would help avoid shock loads to the system. 
Another approach is to consider side-stream treatment, especially for nitrogen 
removal. The DEMON® process is an example of a side-stream nitrogen removal 
system that represents an emerging technology. The process is capable of up to 
90 percent ammonia removal and consists of a sequencing batch reactor (SBR) 
designed for deammonification through pH and DO control. The deammonification 
process is comprised of two metabolic steps: 1) approximately half of the ammonia 



FINAL DRAFT – August 17, 2011 23 
pw://Carollo/Documents/Client/CA/San Jose/7897A00/Deliverables/Task 5.0/PM No.01/7897AT5PM1.docx (FINAL DRAFT) 

is oxidized to nitrite and 2) the remaining ammonia is anaerobically oxidized to 
nitrogen gas using nitrite. The deammonification process eliminates the need for an 
external organic carbon source and significantly reduces the process oxygen 
requirements when compared with conventional nitrification. 

Both existing and developing side-stream treatment technologies should continue to 
be evaluated in the future to mitigate these impacts. This ammonia-rich recycle 
stream would be linked to the transition of a more mechanized biosolids dewatering 
process. 

 Impact of Waste Minimization. Neither food waste separation (FWS) nor urine 
separation would have a significant impact on influent flow. FWS would have a 
significant impact on BOD and TSS loading. Urine separation would have the 
greatest impact on influent nitrogen, and a lesser impact on TSS. Both FWS and 
urine separation would reduce aeration requirements, while FWS would significantly 
reduce additional aeration basin requirements for the MLE scenario. However, the 
City is not considering FWS or urine separation at this time. 

 Primary Effluent Flow and Loading Equalization. Currently, primary effluent is 
equalized on a daily basis in a 16 MG equalization basin to minimize the impact of 
diurnal loading to the secondary system. This allows for a more consistent loading 
pattern to the secondary system. Expanding this current practice to include 
ammonia load equalization would further contribute to the stable operation of the 
secondary process. 

The flow and ammonia equalization requirements were estimated for the 2010 and 
projected 2040 flows and loads. Based on the projected 2040 flows, the analysis 
showed the equalization basin would have to be increased from 16 MG to 23 MG to 
continue flow equalization, i.e. an increase of 7 MG. Based on the projected 2040 
ammonia loadings, an equalization capacity of 28 MG would be required, i.e. an 
increase of 12 MG. Based on the added operational benefit of ammonia 
equalization, the construction of an additional 12 MG equalization basin is 
recommended. Improved performance benefit is the primary trigger for this 
improvement, with economic benefit the secondary trigger. 

 Nuisance Foam Control. Nuisance foaming is a serious issue in the secondary 
treatment system, made worse by the plant’s transition to fine-bubble aeration 
because it generates more foam, and induces less mixing. While there are a 
number of ways to combat nuisance foaming, such as surface chlorination, 
anaerobic and anoxic selectors, SRT control, etc., the use of classifying selectors 
holds particular promise. They function as physical removal mechanisms by which 
foam-causing organisms, enriched into the solids in the foam, are systematically 
removed from the treatment system. Since these organisms are continually wasted, 



FINAL DRAFT – August 17, 2011 24 
pw://Carollo/Documents/Client/CA/San Jose/7897A00/Deliverables/Task 5.0/PM No.01/7897AT5PM1.docx (FINAL DRAFT) 

they are prevented from being trapped in the treatment system, and from 
accumulating to nuisance level concentrations. 

The design of the aeration basins at the WPCP is fundamentally at the heart of the 
problem because underflow between compartments and the discharge to the 
clarifiers causes foam-causing organisms to be trapped throughout the reactors. It is 
recommended that a detailed assessment be conducted of the modifications 
required to allow surface wasting from the aeration basins, and to compare them to 
the possible introduction of surface wasting installations in the mixed liquor channels 
to the secondary clarifiers, or in the RAS tanks prior to return to the aeration basins. 
This assessment should be conducted within the next 5-year period. 

 Biological Struvite Control. Struvite (ammonium magnesium phosphate) is a 
phosphate mineral that crystallizes into a hard white to brownish-white substance. It 
is particularly problematic in the anaerobic digestion system where ammonium and 
phosphate is released from the sludge, scaling on equipment and clogging 
pipelines. One approach to limiting struvite formation is to limit the amount of 
phosphorus contained in the waste activated sludge (WAS) from the secondary 
treatment system. This limits the amount of available phosphorus in the digesters, 
and reduces struvite formation. This can be done by introducing an oxygen-rich 
internal mixed liquor return (IMLR) stream from the aerated zone to the anoxic zone. 

The MLE process, proposed as one of the alternatives to meet a potential future 
TN < 8 mg/L limit, already utilizes IMLR, and is expected to limit phosphorus uptake. 
However, a modification to the current step-feed mode of operation was considered, 
and entails the addition of IMLR, although at a much lower flow rate than is required 
by the MLE process. 

 Nitrogen Removal. Step-feed with an IMLR of greater than 150 percent results in a 
similar nitrogen removal performance as MLE with an IMLR of 400 percent. This 
shows that the introduction of IMLR into the step-feed process will meet the target 
TN at a much lower IMLR than required for the MLE process, which will significantly 
lower the associated energy costs. 

 Phosphorus Removal. While an IMLR of 150 percent in the step-feed mode is 
sufficient to meet the TN requirement, it results in only approximately 10 percent 
reduction of phosphorus to the digester. To maximize the reduction of digester 
phosphorus loading, and offer an improvement over the MLE process, an IMLR of 
300 percent would be recommended for the step-feed configuration. However, 
under these operating conditions, the difference in IMLR operating costs between 
the two processes would not be as dramatic. 

The capital cost for this treatment approach is expected to be very similar to MLE, 
since both approaches would require a similar addition of aeration basins. However, 



FINAL DRAFT – August 17, 2011 25 
pw://Carollo/Documents/Client/CA/San Jose/7897A00/Deliverables/Task 5.0/PM No.01/7897AT5PM1.docx (FINAL DRAFT) 

the smaller IMLR would result in a reduced O&M cost compared to MLE. Therefore, 
this treatment approach would have a life-cycle cost between NAS (with additional 
denitrification) and MLE. It would also have a regulatory requirement primary trigger, 
similar to the other secondary treatment process alternatives. However, its 
secondary trigger could be economic benefit due to the potential limiting of struvite 
formation. 

 Secondary Treatment System Hydraulics. Two secondary treatment modes of 
operation are recommended for consideration to meet a possible future discharge 
regulation of TN < 8 mg/L, namely NAS (with additional denitrification), and MLE. A 
third treatment mode, namely Step Feed with IMLR, was also considered because 
of its potential to reduce struvite in the digesters, at a lower IMLR flow rate than 
required for MLE. 

While all three of these modes of operation have been shown to meet the target TN 
removal objective, additional analysis was required to verify their hydraulic capability 
of accommodating the PHWWF. The analysis shows a minimal freeboard exists in 
both the aeration basins and the secondary clarifiers for all these modes of 
operation under PHWWF conditions. However, these conclusions are based 
exclusively on hydraulic modeling results and it is imperative, therefore, that the 
results be field verified. 

Details of the assumptions which the hydraulic analysis was based on, and key 
results of the modeling effort, are provided in Appendix G. 

5.0 FILTRATION 

5.1 Major Master Planning Decisions 

The major master planning decisions to be made for the filtration treatment system are the 
following: 

 Whether all or only a portion of the secondary effluent stream requires filtration. 

 Whether all or only a portion of the existing filters should be refurbished. 

 Whether the existing filters should be abandoned altogether and replaced with an 
alternative technology. 

5.2 Major Filtration Considerations 

Some of the major considerations affecting filtration decisions can be summarized as 
follows: 



FINAL DRAFT – August 17, 2011 26 
pw://Carollo/Documents/Client/CA/San Jose/7897A00/Deliverables/Task 5.0/PM No.01/7897AT5PM1.docx (FINAL DRAFT) 

 The WPCP treatment process is capable of maintaining a very consistent level of 
treatment in spite of wide diurnal flow fluctuations to the plant. Due to these 
fluctuations, there is some variability in the effluent TSS. Filtration of a portion of the 
effluent and blending with the unfiltered effluent will provide the WPCP some 
protection against this effluent TSS variability, and consistency in meeting discharge 
requirements. 

 Possible future CEC regulations may require the filtration of all secondary effluent. 

 Switching to UV disinfection would require the filtration of all of the secondary 
effluent. (See Appendix H.) 

 A future discharge regulation of TN <8 mg/L would require full filtration with any of 
the three viable secondary treatment alternatives (NAS with denitrification, MLE, 
and Step-feed with IMLR). 

 In future, should 100 percent of the final effluent go to reuse1, this would require 
filtration for the entire stream. 

 The existing filter complex needs significant refurbishment.2 

 The NAS alternative would require an additional denitrification step, which could be 
combined with the prerequisite filtration in denitrification filters. 

5.3 Conclusions/Recommendations - Filtration Alternatives Analysis 

The WPCP currently filters a portion of the secondary effluent stream to reuse standards, 
and the remainder to the standards required for discharge to San Francisco Bay. The 
[...]
In summary, discussions with manufacturers confirmed there are no specific applications 
where fine screening is being utilized upstream of an activated sludge process aside from 
the examples listed above. Any installations of fine screening upstream of activated sludge 
processes were mostly at a pilot study stage, or for much smaller plants outside the US 
where primary clarification was not being performed. 

While fine screening of the primary effluent will likely result in the retention of less organic 
material than fine screening of influent to the headworks, the primary sludge would not be 
screened. That benefit would be lost through the biosolids treatment processes and the 
quality of the final biosolids product would not be improved, unless primary sludge and 
WAS fine screening was implemented. 

Based on the above considerations, primary effluent fine screening was not considered 
further. 



 

FINAL DRAFT – August 17, 2011 D-7 
pw://Carollo/Documents/Client/CA/San Jose/7897A00/Deliverables/Task 5.0/PM No.01/7897AT5PM1.docx (FINAL DRAFT) 

PRIMARY SLUDGE AND WAS SCREENING 

A fine screen installation on the primary sludge and WAS streams would be sized for a 
combined flow rate of approximately 1.8 mgd. This flow rate is two orders of magnitude 
lower than a fine screen facility of the full influent flow, so will have dramatically lower 
screenings handling requirements. While the current maintenance issues on the liquids 
treatment processes will likely not be improved with this facility, it will benefit the solids 
treatment processes. In addition, the final biosolids product will be of a much higher quality 
(essentially free of nuisance materials), which will potentially increase its market value and 
disposition options. 

There are a number of technologies available for this fine screen application, such as a 
press, or a step-type screen. For the purposes of this master plan, a step-type screen 
(Figure D-4) serves only as the placeholder technology. The final technology and product 
selection will be made during the implementation phase. 

A possible location for this screening facility is shown on Figure D-5. 

COST COMPARISON 

Construction costs were obtained for fine screening installations most similar to those 
presented in this section. These costs were modified to the requirements for installations at 
the WPCP, and are presented in the following Table D-1. 
 

Table D-1 Cost Comparison Between Influent and Primary Sludge/WAS Fine 
Screening Requirements 
San José/Santa Clara Water Pollution Control Plant Master Plan 
City of San José 

 Element  
Influent Flow 
Screening(1,3) 

Primary 
Sludge/WAS 
Screening(2,3) 

1 Fine screening installation, including 
screens and appurtenances, building with 
odor control  $29,600,000 $4,900,000 

2 Construction Contingency 25% $7,400,000 $1,200,000 

 CONSTRUCTION COST  $37,100,000 $6,100,000 

 Engineering, Legal & Administrative Costs 30% $11,100,000 $1,800,000 

 TOTAL PROJECT COST  $48,200,000 $7,900,000 

Notes: 
(1) Based on a 200 mgd facility located downstream of Headworks 2. 
(2) Based on a 1.8 mgd combined primary sludge/WAS facility. 
(3) All costs presented in 2009 dollars. All costs are for comparison of alternatives only, 

and should not be used for CIP planning. 



sj910f17-7897.ai

 Figure D-4
STEP SCREEN FOR PRIMARY SLUDGE

AND WAS FINE SCREENING
SAN JOSÉ/SANTA CLARA WPCP MASTER PLAN

CITY OF SAN JOSÉ



sj411f2-7897C00-203.ai

Figure D-5
RECOMMENDED LOCATION OF PRIMARY SLUDGE 

AND WAS FINE SCREENING FACILITY
SAN JOSÉ/SANTA CLARA WPCP MASTER PLAN

CITY OF SAN JOSÉ

Recommended Primary Sludge 
and WAS Fine Screening Location



 

FINAL DRAFT – August 17, 2011  
pw://Carollo/Documents/Client/CA/San Jose/7897A00/Deliverables/Task 5.0/PM No.01/7897AT5PM1.docx (FINAL DRAFT) 

Project Memorandum No. 1 

APPENDIX E – DETAILS OF SECONDARY TREATMENT 
ALTERNATIVES ANALYSIS 

IDENTIFICATION OF ALTERNATIVES ........................................................................ E-1 

PROCESS STAGING ................................................................................................... E-3 

FOOTPRINT REQUIREMENTS ................................................................................. E-10 

CAPITAL COST ANALYSIS ........................................................................................ E-10 

OPERATIONS COSTS AND PRESENT WORTH ANALYSIS .................................... E-19 

DISCUSSION OF ALTERNATIVES ............................................................................ E-19 
 



 

FINAL DRAFT – August 17, 2011 E-1 
pw://Carollo/Documents/Client/CA/San Jose/7897A00/Deliverables/Task 5.0/PM No.01/7897AT5PM1.docx (FINAL DRAFT) 

Project Memorandum No. 1 

APPENDIX E – DETAILS OF SECONDARY TREATMENT 
ALTERNATIVES ANALYSIS 

IDENTIFICATION OF ALTERNATIVES 

If TN removal were not required in the future, the existing activated sludge secondary 
system (step-feed) would provide sufficient process capacity. However, based on the flow 
and loading projections, step-feed would only be sufficient until approximately 2026. After 
that time, the existing tankage could be converted to nitrification with anaerobic selector 
(NAS) to provide sufficient capacity for 2040 flows (see PM 3.5). 

On the other hand, if TN removal becomes necessary, there are several alternatives 
identified for the biological treatment process as shown in Table E-1. 
 

Table E-1 Preliminary Screening of Secondary Treatment Alternatives for  
TN Removal 
San José/Santa Clara Water Pollution Control Plant Master Plan 
City of San José 

Alternative 

Make 
Use of 

Existing 
Facilities 

Minimize 
External 
Carbon 

Use 

Proven at 
Large 
Scale 

Suitable for 
Additional 
Evaluation 

Modified Ludzack-Ettinger (MLE) YES YES YES YES 

Sequencing Batch Reactor (SBR) NO YES YES NO 

Oxidation Ditch NO YES YES NO 

Single Sludge Post Anoxic NO NO YES NO 

4-Stage Bardenpho YES YES YES YES 

Two Stage  YES NO YES NO 

Membrane Bioreactor (MBR) YES YES YES YES 

Trickling Filter NO NO YES NO 

Biological Aerated Filter (BAF) NO NO YES NO 

Oxidation Pond/Aerated Lagoon NO NO YES NO 

Wetlands NO NO YES NO 

Of the alternatives listed in Table E-1, only three technologies (in addition to NAS modified 
to include an additional denitrification treatment step) met the selection criteria and were 
evaluated further. These technologies were: 

 Modified Ludzack-Ettinger (MLE). The MLE process is a two-stage system 
consisting of an anoxic and aerobic zone. There is an internal mixed liquor recycle 



 

FINAL DRAFT – August 17, 2011 E-2 
pw://Carollo/Documents/Client/CA/San Jose/7897A00/Deliverables/Task 5.0/PM No.01/7897AT5PM1.docx (FINAL DRAFT) 

(IMLR) stream that returns mixed liquor from the aerobic zone (nitrate rich) to the 
anoxic zone (carbon rich) to promote TN removal. An external carbon source can be 
added to the anoxic zone to promote additional TN removal. 

 4-Stage Bardenpho. The first two stages of the 4-stage Bardenpho process are 
identical to the MLE process. A subsequent anoxic zone followed by an aerobic 
zone makes up the third and fourth stages of the process. An external carbon 
source is added to the second anoxic zone to promote additional TN removal. 

 Membrane Bioreactor (MBR). The MBR process makes use of membranes (either 
ultrafilters or microfilters) for solid-liquid separation which eliminates the need for 
secondary clarification. The MBR process can be configured for TN removal in the 
MLE configuration or the 4-stage Bardenpho configuration. The process is not as 
efficient as the activated sludge counterparts for TN removal because of the high 
recycle rate that is required from the membranes (up to 400 percent of influent, 
compared to 25 to 100 percent for secondary clarification). External carbon source 
is added as needed. 

Four alternatives were developed for 2040 flows and loads based on the technologies 
identified in Table E-1. Each alternative is presented in Table E-2. 
 

Table E-2 Summary of Secondary Treatment Alternatives 
San José/Santa Clara Water Pollution Control Plant Master Plan 
City of San José 

Alternative Name 

Ammonia 

<3 mg-N/L 

Total Nitrogen 

<8 mg/L 
Total Nitrogen 

<3 mg/L 

1 NAS NAS w/ Tert. 
Filters 

NAS w/ Denit. Filters(2) NAS w/ Denit. 
Filters(2) 

2 Activated Sludge 
w/ TN Removal 

--- MLE(2) w/ Tert. Filters Bardenpho(2) w/ 
Denit. Filters(2) 

3 MBR --- MLE Configuration(2) Bardenpho 
Configuration(2) 

4 Hybrid --- 50-mgd MBR; 150-mgd 
MLE w/ Tert. Filters(1),(2) 

50-mgd MBR; 
150-mgd 

Bardenpho(2) w/ 
Denit. Filters(1),(2)

Notes: 
(1) Flows represent maximum month flow. 
(2) External carbon source (as needed). 

Alternative 1 would be sufficient if permit requirements did not change; other alternatives 
would provide an unnecessary level of treatment. Alternative 1 could be upgraded for TN 
removal with the addition of a denitrification treatment step, such as denitrifying fluidized-
bed reactors, or denitrification filters. In this PM, denitrification filters are presented as the 
denitrification treatment step because of the associated large footprint allocation (the final 



 

FINAL DRAFT – August 17, 2011 E-3 
pw://Carollo/Documents/Client/CA/San Jose/7897A00/Deliverables/Task 5.0/PM No.01/7897AT5PM1.docx (FINAL DRAFT) 

selected technology will likely be able to fit into the footprint dedicated to denitrification), 
and because filtration is likely to remain a part of the WPCP treatment train. 

For Alternative 2 (activated sludge with TN removal), an MLE process would be sufficient 
for a TN < 8 mg/L; tertiary filtration would be retained to remove particulate material that 
could contribute to effluent TN. A 4-stage Bardenpho would be necessary for TN < 3 mg/L 
and denitrification filters would be used as a polishing step for TN removal.  

Alternative 3 (MBR) would be configured as MLE for TN < 8 mg/L and would not require 
tertiary filtration. Alternative 3 would be configured as 4-stage Bardenpho for TN < 3 mg/L, 
and all TN removal would be performed in the MBR; no denitrification filters would be 
necessary. Alternative 3 would also require primary effluent screening (1 to 3 mm) to 
remove debris that could damage the membranes.  

For Alternative 4 (the hybrid alternative), 50 mgd of the influent flow would be treated to 
recycled water quality in a separate facility. A 50 mgd MBR was assumed, which includes 
primary effluent screening. The remainder of the flow would be treated by an activated 
sludge process with nitrogen removal (either MLE or Bardenpho depending on TN limit). 

For Alternatives 2 through 4, it was assumed that an external carbon source (e.g., 
methanol) would be necessary to supplement TN removal in the aeration basins. 

Figures E-1 through E-4 present process flow diagrams of each alternative. Anoxic or 
anaerobic regions are shown to indicate where aeration diffusers would not be required. For 
Alternative 1, the anaerobic zone is 25 percent of the total aeration basin volume. This 
could be reduced to 20 percent to match the other three alternatives. 

PROCESS STAGING 

Figure E-5 presents an overview of each of the alternatives as they relate to permit 
requirements and projected year. For instance, the existing step-feed configuration is 
sufficient until approximately 2026, assuming effluent requirements do not change. If 
regulations do change, an additional nitrogen removal process would be necessary. In the 
immediate term, this could be performed using denitrification filters. For the long-term, 
conversion either to MBR, or activated sludge with nutrient removal features or a hybrid 
facility could be performed. 

Selection of a specific secondary process in the future could preclude the implementation of 
another process. This is illustrated in Figure E-6, where options for staging are presented at 
2040 flows and loads. For instance, if NAS with denitrification filters were constructed to 
meet a TN < 8 mg/L, additional denitrification filters could be added to meet a TN <3 mg/L. 
Completely converting to another technology would result in abandoning already 
constructed facilities. 



Primary Effluent

To Clarifiers

Anaerobic

25%

Existing Permit (Ammonia < 3 mg-N/L)

To Clarifiers 
And Denite 

Filters

Nitrogen Removal (TN < 8 mg/L or TN < 3 mg/L)

RAS

RAS

Primary Effluent

Anaerobic

25%

 

Figure E-1
PROCESS FLOW DIAGRAM
OF ALTERNATIVE 1 – NAS

SAN JOSÉ/SANTA CLARA WPCP MASTER PLAN
CITY OF SAN JOSÉ

sj910f19-7897.ai



Primary Effluent

To Clarifiers 
and Tertiary 

Filters

IMLR

Anoxic

20%

TN < 8 mg/L (MLE Configuration)

To Clarifiers 
and Denite 

Filters

IMLR

Anoxic

20%

TN < 3 mg/L (Bardenpho Configuration)

Anoxic

15%

RAS

RAS

Primary Effluent

Carbon as needed

Carbon as needed

 

Figure E-2
PROCESS FLOW DIAGRAM OF ALTERNATIVE 2 –

ACTIVATED SLUDGE WITH TN REMOVAL
SAN JOSÉ/SANTA CLARA WPCP MASTER PLAN

CITY OF SAN JOSÉ

sj910f20-7897.ai

(IMLR = Internal Mixed Liquor Recycle)



Primary Effluent 
(after screening)

To Disinfection

Anoxic

20%

IMLR

Anoxic

20%

Primary Effluent 
(after screening)

Membranes
IMLR

To Disinfection
Membranes

Anoxic

20%

IMLR

Carbon as needed

Carbon as needed

TN < 8 mg/L (MLE Configuration)

TN < 3 mg/L (Bardenpho Configuration)

 

Figure E-3
PROCESS FLOW DIAGRAM OF

ALTERNATIVE 3 – MBR
SAN JOSÉ/SANTA CLARA WPCP MASTER PLAN

CITY OF SAN JOSÉ

sj910f21-7897.ai

(IMLR = Internal Mixed Liquor Recycle)



Primary Effluent

50 mgd to Disinfection 
(Recycled Water)

Activated Sludge with 
N Removal (2 stage)

Membrane 
Bioreactor  
(2 stage)

150 mgd to Clarifiers           
and Tertiary Filters     

(Bay Discharge)

Screening

Primary Effluent

50 mgd to Disinfection 
(Recycled Water)

Activated Sludge with 
N Removal (4 stage)

Membrane 
Bioreactor  
(4 stage)

150 mgd to Clarifiers           
and Denite Filters     

(Bay Discharge)

Screening

Carbon as needed

Carbon as needed

TN < 3 mg/L (Bardenpho Configuration)

TN < 8 mg/L (MLE Configuration)

 

Figure E-4
PROCESS FLOW DIAGRAM OF

ALTERNATIVE 4 – HYBRID
SAN JOSÉ/SANTA CLARA WPCP MASTER PLAN

CITY OF SAN JOSÉ

sj411f9-7897C00-203.ai



Regulations

Y
ea

r

Step-Feed
(Existing)

NH3 <3 mg-N/L TN<8 mg/L TN<3 mg/L

20
26

Convert
Existing
Filters

to Denite
Filters

Convert to
NAS

Convert
to

MLE w/
3o Filters

Convert
to

MBR

Convert to
Hybrid 

MBR/MLE
w/ 3o

Filters

Convert to
Bardenpho
w/ Denite

Filters

Convert
to

MBR

Convert to
Hybrid

MBR/BPO
w/ Denite

Filters

Convert to
NAS w/

New
Denite
Filters

Convert to
NAS w/

New
Denite
Filters

Convert
Existing

Filters and
Add New
Denite
Filters

 
Note: BPO = 4-stage Bardenpho

Figure E-5
SECONDARY ALTERNATIVES AS THEY
RELATE TO REGULATIONS AND TIME

SAN JOSÉ/SANTA CLARA WPCP MASTER PLAN
CITY OF SAN JOSÉ

sj910f23-7897.ai



Convert to
NAS

Convert
to

MLE w/
3o Filters

Convert
to

MBR

Convert to
Hybrid 

MBR/MLE
w/ 3o

Filters

Convert to
Bardenpho
w/ Denite

Filters

Convert
to

MBR

Convert to
Hybrid

MBR/BPO
w/ Denite

Filters

Convert to
NAS w/

New
Denite
Filters

Convert to
NAS w/

New
Denite
Filters

NH3 <3 mg-N/L TN<8 mg/L TN<3 mg/L

Alt. 1

Alt. 2

Alt. 4

Alt. 3

 

Figure E-6
STAGING OPTIONS FOR EACH ALTERNATIVE

AT 2040 FLOWS AND LOADS
SAN JOSÉ/SANTA CLARA WPCP MASTER PLAN

CITY OF SAN JOSÉ

sj910f24-7897.ai



 

FINAL DRAFT – August 17, 2011 E-10 
pw://Carollo/Documents/Client/CA/San Jose/7897A00/Deliverables/Task 5.0/PM No.01/7897AT5PM1.docx (FINAL DRAFT) 

FOOTPRINT REQUIREMENTS 

The footprint requirements are presented in Figures E-7 through E-14. Footprints were 
determined using the results from the activated sludge simulator, BioWin. Additional details 
on process modeling are provided in Appendix F. Steady-state modeling was performed at 
the maximum month flow and loading condition. Additional calculations were done to 
accommodate peak flow and load conditions. It was assumed that three secondary clarifiers 
(140-ft diameter) would be out of service and one aeration basin out of service in BNR 1 
during maximum month loading. 

Alternatives 1 through 3 were sized for a peak hour flow of 356 mgd. Alternative 4 was 
designed with a continuous 50-mgd recycled water treatment plant (MBR); the activated 
sludge portion was sized for a peak flow of 306 mgd. For all alternatives, process 
requirements were determined assuming that maximum month loading corresponds with 
peak hour flow and 90th percentile SVI. For each alternative, additional aeration tanks and 
secondary clarifiers were added as needed. 

CAPITAL COST ANALYSIS 

Planning level costs for Alternatives 1, 2, and 4 are presented in Table E-3. These costs 
represent necessary improvements to meet a TN <8 mg/L. If nitrogen removal were 
necessary in the future, a limit of TN <8 mg/L is more likely initially than a limit of 
TN <3 mg/L. Therefore, cost estimates for alternatives to meet TN <3 mg/L are not 
provided. 

Alternative 3 was eliminated from the cost analysis since this alternative would completely 
abandon the existing secondary clarifiers. The plant has a considerable investment in these 
clarifiers, and is in the process of identifying potential operational improvements to 
maximize their performance. 

The costs presented in Table E-3 include an allowance for tertiary improvements, as 
follows: 

 NAS Alternative: Denitrification filters were included for 70 percent of the flow, with 
the remaining 30 percent to new tertiary filters.  

 MLE Alternative: All flow through new tertiary filters. 

 Hybrid Alternative: 75 percent of the flow through new tertiary filters, since 
25 percent of the flow will have passed through the MBR, and would not need to be 
filtered. 



sj910f25-7897.ai

Figure E-7
FOOTPRINT REQUIREMENT FOR

ALTERNATIVE 1 (TN <8 mg/L)
SAN JOSÉ/SANTA CLARA WPCP MASTER PLAN

CITY OF SAN JOSÉ

Add ~36,000sf 
Denite Filters



sj910f26-7897.ai

Figure E-8
FOOTPRINT REQUIREMENT FOR

ALTERNATIVE 1 (TN <3 mg/L)
SAN JOSÉ/SANTA CLARA WPCP MASTER PLAN

CITY OF SAN JOSÉ

Convert and add 
~35,000 sf 

Denite Filters



Additional aeration basins

sj910f27-7897.ai

Figure E-9
FOOTPRINT REQUIREMENT

FOR ALTERNATIVE 2 (TN < 8 MG/L)
SAN JOSÉ/SANTA CLARA WPCP MASTER PLAN

CITY OF SAN JOSÉ



Additional aeration basins

Additional secondary 
clarifiers

sj910f28-7897.ai

Figure E-10
FOOTPRINT REQUIREMENT

FOR ALTERNATIVE 2 (TN < 3 MG/L)
SAN JOSÉ/SANTA CLARA WPCP MASTER PLAN

CITY OF SAN JOSÉ

Additional aeration basins

Convert and add 
~30,000 sf 

Denite Filters



sj411f10-7897C00-203.ai

Figure E-11
FOOTPRINT REQUIREMENT FOR ALTERNATIVE 3 (TN < 8 MG/L)

SAN JOSÉ/SANTA CLARA WPCP MASTER PLAN
CITY OF SAN JOSÉ

 - Not required

Install Screening Facility
Downstream of Primary

Clarifiers



sj411f11-7897C00-203.ai

Figure E-12
FOOTPRINT REQUIREMENT FOR ALTERNATIVE 3 (TN < 3 MG/L)

SAN JOSÉ/SANTA CLARA WPCP MASTER PLAN
CITY OF SAN JOSÉ

 - Not required

Install Screening Facility
Downstream of Primary

Clarifiers



sj411f12-7897C00-203.ai

Figure E-13
FOOTPRINT REQUIREMENT FOR 

ALTERNATIVE 4 (TN < 8 MG/L)
SAN JOSÉ/SANTA CLARA WPCP MASTER PLAN

CITY OF SAN JOSÉ

Install Screening Facility
Downstream of Primary

Clarifiers (50 mgd)

50 mgd MBR facility



sj910f32-7897.ai

Figure E-14
FOOTPRINT REQUIREMENT FOR 

ALTERNATIVE 4 (TN < 3 MG/L)
SAN JOSÉ/SANTA CLARA WPCP MASTER PLAN

CITY OF SAN JOSÉ

50 mgd MBR facility

Install Screening 
Facility downstream 
of Primary Clarifiers 

(50 mgd)

Convert and add 
~17,000 sf 

Denite Filters



 

FINAL DRAFT – August 17, 2011 E-19 
pw://Carollo/Documents/Client/CA/San Jose/7897A00/Deliverables/Task 5.0/PM No.01/7897AT5PM1.docx (FINAL DRAFT) 

Table E-3 Summary of Planning Level Project Cost Estimate for Secondary 
Treatment Alternatives (TN <8 mg/L) 
San José/Santa Clara Water Pollution Control Plant Master Plan 
City of San José 

Alternative 
Project 
Cost(1) Description 

1  NAS $160 MM± RAS pumps, blowers, fine-bubble diffusers, anaerobic zone 